(BLODGETTJ}

w3 OMBI

COS-5SH & COS-SHB

Replacement Parts List

ERE 3TN

® H

R o Yo Xy

Effective September 12, 2002

(Supersedes All Previous Parts Lists)

The Company reserves the right to make substitutions

in the event that items specified are not available. Www.blodgett.com
ERRORS: Descriptive and/or typographical errors are subject to correction.




September 12, 2002 2 COS-5H COS-5HB

Serial Numbers

Containing...

HV

HY

Example: 0216HY023T or B
0216HV025S

IMPORTANT: When ordering parts, please provide the model,
gas type, voltage and serial number of the oven.
The identification plate is located on the left side of the

control compartment.

TO OBTAIN LITERATURE:
800-331-5842
Fax: 802-860-3755
Email: literature@blodgett.com
or
www.blodgett.com

The Blodgett Corporation

44 Lakeside Avenue, Burlington, Vermont, 05401
802-860-3700 800-331-5842  802-860-3732 (fax)
www.blodgett.com



DCPIEmMocer 142, ZUUL b

Table of Contents

Front View
Control Panel, Door, Exterior
Control Panel Exploded Views

Door Components

Electrical Compartment

Interior Components
Motor & Hot Air Elements
Blower Wheel, Baffle, Racks

Slide Tray Components
Contactors, Protectors, Etc.

CUd-OH  CUD-OHB

4-13
4- 5
6- 7

8-13
14 - 17
18 - 21
18-19
20 - 21

22 -27
22 -23

Steam Generator & Level Probe 24 - 25

Element Cover Assembly
Install Base Exploded View
Rear View: Plumbing & Venting

Schematics

26 - 27

28 -29

30 -31

32-34



September 12, 2002 4 COUdS-5H COUd-5HB

FRONT VIEW

Control Panel, Door & Exterior Components

©

al

()

%
I8 @

.
]
(®)
&=
@\ %e-;
"':"Z
e
=
]
\
o o o o o o o o o o o (o]
O = ——®
° 0 o o oo\q o o 1) o o o
N\




DCPIEmMocer 142, ZUUL

FRONT VIEW

CUd-OH  CUD-OHB

Control Panel, Door & Exterior Components

Ref. No. Description

1

10
11

Body top, top section s/s

Body top, botm/base sections s/s

Crown, trim piece, top section s/s

Body side, RH

Door assy, LH Solid

Door assy, LH Glass (Exploded View Pg. 10)
Door assy, RH Solid (Exploded View Pg. 12)
Control panel w/mp (Exploded View Pg.6)
Control panel w/o mp (Exploded View Pg.6)
Handle, control panel

Drip pan

Slide tray, assembled (Exploded View Pg.22)
Cover, slide tray

Gasket, cover slide tray (per foot)

Handle, slide tray

Port, deliming

Spacer, deliming port

Screw, cover slide tray

Install base, 18” leg option

Install base, 14” leg option

Install base, 8” leg option

Install base, 6 leg option

Install base, floor option (Exploded View Pg.28)

»—a»—a>—a>—a>—a>—il\)l\)>—ioo>—a>—>—a>—a>—a>—a>—a>—a>—a>—a>—l\)>—|ﬂ
L]

Part No.

R7305
R7008
23190
R7564
R6709
R8295
R7042
R7046
R7471
R7566
R7033
R6563
R7266
R4872
R7566
R8083
R9577
16384
R7882
R7876
R7875
R7881
R7596




September 12, 2002 6

FRONT VIEW

Control Panel Components

COUdS-5H COUd-5HB

[ R0md

\

With Out Meat Probe With Meat Probe

/(D) ==
@ E @




DCPIEmMocer 142, ZUUL / CUd-OH  CUD-OHB

FRONT VIEW

Control Panel Components

Ref. No. Description Qty. Part No.
Decal, standard with out meat probe 1 R7450
Decal, standard with meat probe 1 R7027
1 Indicator light, clear “Don’t Steam” 1 R0226
2 Indicator light, green “Power On” 1 R1318
3 Indicator light, clear “Temp” 1 R0226
4 Switch, mode 4 position 1 R4623
Knob & shaft assy, mode switch 1 R8515
5 Timer, 120 minute, 230V, 60hz 1 R2666
Knob, timer 1 16686
6 Controller kit, hot air, 150-500 degrees P5 1 R6407
Controller only, hot air, 150-500 degrees 1 R6004
Knob, hot air controller 1 16686
Screw, machine 6-32x3/8 UNPLT 2 5805
Probe, thermistor hot air controller 1 R7319
Gasket, hot air probe 1 R3992
Guard, hot air probe 1 R7965
7 Switch, on/off meat probe 1 R7198
8 Controller, meat probe 1 R5242
9 Connector, panel jack, meat probe 1 R5219
10 Probe, meat plug in type 1 R5315
Harness, meat probe 1 R5218
Wire, thermocouple 1 R5325
Suppressor, arc 1 R6988
Harness, control panel 1 R6987
Relay, SPST 240V (not shown) 2 R2792
Varistor assy, 275V 2 R7519
Buzzer, 240V 1 R9498

= CE



September 12, 2002 8 COS-5H COS-5HB

FRONT VIEW

Door Components

il T ] /
IR sy sy INNEFE Fe vt |

a)
~—,
/

&:
/




QCPLCLIIVCL 14, ZUVZ

Ref. No.
1

EENIVS

— O 0 3 O\

FRONT VIEW

Door Components

Description
Switch, door proximity
Plate assy, switch
Gasket, door switch
Gasket, door cavity

Retainer strip, gasket mounting horizontal
Retainer strip, gasket mounting vertical

Bracket assy, LH Botm
Bracket assy, RH Botm
Plate assy, LH Top
Plate assy, RH Top
Latch, Botm RH door
Latch, Top RH door
Bushing, spacer
Bushing, spacer

Shim, door catch .03
Shim, door catch .06
Spacer, door pivot
Bearing, .627 ID x 3/4 long

SO NS T NS T NS I e e e e e T N I NS B N o N
|o

Cuo-oI CuUo-oI11bD

Part No.
31485
R6825
R7321
R6722
R3774
R6770
R6756
R6758
R6760
R6763
R7019
R7020
R7199
R7200
R7297
R7299
R7748
15932



September 12, 2002 10 COS-5H COS-5HB

FRONT VIEW

Left Hand Door Compoaﬁnts
~—




September 12, 2002

Ref. No.

01N LN B~ WD

—t e e e e = e e \O
NN DBk WwW N - O

11

FRONT VIEW

Left Hand Door Components

Description

Screw, machine 10-24 x .5
Nameplate, Blodgett

Screw, truss head, 5/16 -18 x 1
Handle assy, LH

Nut, speed

Plate assy, inner door

Door front, LH

Insulation

Door back assy, LH

Plate assy, inner door

Screw, truss head, 1/2-20 x .75
Trim assy, window

Gasket, silicone .50 x .13
Bracket assy, LH top

Gasket assy, door center
Glass, window

Gasket, silicone .50 x .18

L]

COS-5H COS-5HB

Part No.
16384
16469
R7586
R7820
R2160
R6701
R8294
R8414
R8292
R6714
R7589
R8298
R8819
R7037
R7121
R8304
R8421



September 12, 2002 12 COS-5H COS-5HB

FRONT VIEW

Right Hand Door Components

® ©
_
)




September 12, 2002 13 COS-5H COS-5HB

FRONT VIEW

Right Hand Door Components

Ref. No. Description Oty. Part No.
1 Screw, machine 10-24 x .5 4 16384
2 Screw, truss head 5/16-18 x 1 2 R7586
3 Actuator, proximity switch 1 31486
4 Nut, keps 10-24 2 M3649
5 Plate assy, inner door 1 R6701
6 Insulation 2 R6711
7 Plate assy, inner door 1 R6714
8 Door bracket assy, RH top 1 R6757
9 Screw, truss head 1/4-20 x .75 4 R7589
10 Door front, RH welded 1 R7041
11 Handle assy, RH welded 1 R7207
12 Door back assy, RH 1 R7210
13 Washer, thrust 2 R7744
14 Spacer, door pivot 2 R7748



DCPIEmMocer 142, ZUUL 14 CUd-OH  CUD-OHB

ELECTRICAL COMPARTMENT

Electrical & Steam Supply Components

Ya o—r3 e
A2 L

N
I
-
=

3

EQJ J

|_||_|||§u




September 12, 2002 15 COS-5H COS-5HB

ELECTRICAL COMPARTMENT

Electrical & Steam Supply Components

Ref. No. Description Qty. Part No.

1 Thermostat, cooking compartment F3 1 R1573

2 Thermostat, Electrical compartment F7 1 R3662

3 Thermostat, Too hot to steam P1 1 R2801

4 Cooling fan, 230V 1 18804
Cooling fan, 230V 4” axial 1 M2212
Guard, cooling fan 1 MO0571

5 Disc, over pressure 2 R8275

6 Assy, over pressure 2 R8272
Hose, 3/4” silicone (per foot) 6 R7406



September 12, 2002 16 COS-5H COS-5HB

ELECTRICAL COMPARTMENT

Electrical & Steam Supply Components

[
Steam Supply Assembly Top Section R8418 E g
- E @m
0

Syt
© p——
®— (@) x

]




September 12, 2002

L/

COUdS-5H COUd-5HB

ELECTRICAL COMPARTMENT

Ref. No.

~N N D RN -

Description

Nipple, 3/4 NPT x 1-1/2
Elbow, 3/4 NPT

Elbow, street 3/4 NPT

Valve, 240V 60hz

Fitting, 3/4 x 3/4 NPT barbed
Tee, 3/4

Nipple, 3/4 NPT x 2

Bracket, steam valve

Hose, 3/4 ID (per foot)
Clamp, hose 3/4 - 1-1/2”
Insulation, pipe 1/2” (per foot)
Quench box assy

Drain gasket, cavity

Electrical & Steam Supply Components

»—»—oooooo»—»—»—N»—N»—»—E
.

Part No.

R6281
R6285
R6290
R7255
R7360
R6282
R7144
R7576
R7406
R0254
R7578
R6780
R2868




September 12, 2002 18 COS-5H COS-5HB

INTERIOR COMPONENTS

Motor and Hot Air Elements




September 12, 2002 19 COS-5H COS-5HB

INTERIOR COMPONENTS

Motor and Hot Air Elements

Ref. No. Description Qty. Part No.
Motor & plate assy 1 R5840
1 Motor, 480V 1 R4920
2 Bracket, motor mount 1 R8154
3 Retainer, seal 1 R8&955
4 Seal, motor shaft 1 R4244
5 Plate, insulation cover 1 R8205
6 Bolt, 3/8-16 x 3/4 hex head 4 20559
7 Washer, 3/8 lock 4 M0229
8 Washer, 3/8 flat 4 R2292
9 Bolt, 1/4-20 x 1 hex head 8 R3932
10 Washer, 1/4 lock 8 M0417
11 Washer, 1/4 flat 8 R0O733
12 Sealant, 1/4-3/16 goretex (per foot) 7 R8423
13 Screw, machine 10-232 x .5 phillips head 4 R8956
14 Washer, #10 lock 4 R0726
Tool, motor shaft alignment 1 R5769
Element assy, hot air 1 R6693
15 Element, hot air 3333w 480V 3 R6694
16 Bracket, element mounting 4 R6695
17 Bracket assy, clamp 4 R6697
18 Plate, element 4 R7288
19 Gasket, element plate 4 R7289
20 Screw, machine #8-32 x 1 8 R7313
Harness, hot air element 1 R6980
Harness, hot air 1 R6970
Harness, hot air 1 R6971
Harness, motor 1 R6968

g
=)

T

=




September 12, 2002 20 COS-5H COS-5HB

INTERIOR COMPONENTS

v

Blower Wheel, Baffle, Racks

N

T ANT ANT ANT ANT ANT AN AN AN AN/




September 12, 2002 21 COS-5H COS-5HB

INTERIOR COMPONENTS

Blower Wheel, Baffle, Racks

Ref. No. Description Oty. Part No.
1 Blower wheel, s/s 1 R7049
Gasket, blower wheel mounting 1 R4771
2 Rack holder 2 R7219
3 Wire rack 5 R3664
4 Baffle assy 1 R7213



SLIDE TRAY COMPONENTS

22

September 12, 2002

Transformer, Terminal Blocks

Contactors, Motor Protectors,

e | | | e eio |




September 12, 2002

23

COS-5H COS-5HB

SLIDE TRAY COMPONENTS

Contactors, Motor Protectors, Transformer, Terminal Blocks

Ref. N0. Description

2

(8]

10

11

12

Tray assembly

Steam generator (Exploded view pg. 24)

Nut, .25-2 s/s
Washer, flat .25
Washer, lock

Probe assy, level sensing (Exploded view pg.24)
Tray assy, element cover (Exploded view pg. 26)

Screw, #10-24 x 3/8
Washer, flat #10

Washer, lock #10
Protector, motor F2
Contactor, motor 240V K1
Bracket assy, protector/contactor
Nut, .25-2 s/s

Washer, flat .25

Washer, lock

Grommet, rubber
Harness, motor protector
Valve, solenoid

Screw

Washer, lock

Tube, flex 3/8 x 6”

Fitting, compression union
Contactor, elements
Bracket assy, contactors
Screw, #10-24 x 3/8
Cooling fan

Guard, cooling fan
Transformer

Screw, #10-24 x 3/8
Washer, flat #10

Nut, 10-24 w/nylon insert
Terminal block, power
Stop, end

Harness, input

Connector, 2 screw
Harness, base control
Harness, base to oven

Kit, patch (replaces 26 pin connector)
Cover, base front

Handle, base front

>—‘>—*»—‘>—‘>—*»—»—‘r—‘w-lk-lk-lk>—‘I\)I\)OOH-I>>—‘>—‘NN*—‘HOOQJQJQJHNNLLLHHLLLHHIH
L]

Part No.
R6563

R6662
M0231
R0O733
M0417
R8093
R6659
16384
M1820
R0O726
R2128
RO139
R6728
M0231
R0O733
M0417
15847
R6969
R5078
R1270
R0O726
R8952
R4160
R6566
R6658
16384
M2212
MO0571
R2051
16384
M1820
R7579
R1586
R1580
R6974
R0048
R6967
R6983
R8818
R7266
R7566



September 12, 2002 24 COS-5H COS-5HB

SLIDE TRAY COMPONENTS

Steam Generator and Level Probe




September 12,2002 COS-5H COS-5HB

SLIDE TRAY COMPONENTS

Steam Generator and Level Probe

Ref. No. Description Qty. Part No.
1 Steam generator complete 1 R6662
Insulation, steam generator 1 R7421
2 Level probe assembly 1 R8093
3 Element, steam 6 R6561
4 Connector, 1/2” NPT barbed 2 R8081
5 Valve, deliming port 2 NLA
Harness, steam 1 R6975
6 Nut, hex 1/4 - 20 UNC -28 s/s 2 M0231
7 Washer, lock 1/4 s/s 2 M0417
8 Washer, flat 1/4 s/s 1 R0733
9 Washer, teflon 1 R8092
10 Probe mounting assy 1 R7827
11 O-ring, 014 EPDM-70 1 R9445
12 Spacer, teflon 1 R8091
13 O’ring, 010 EPDM-70 1 R9444
14 Probe disc assy 1 R8094
15 Deliming bottle assy 1 R9601
16 Hand pump assy 1 R8860
17 Bottle, deliming 1 R8861
18 Clamp, hose 2 R8875
19 Fitting, male hose, barbed 2 R8084
Coupling, in line female, deliming port 2 R8083
Spacer, deliming port 2 R9577

@ Deliming Bottle Assembly




SLIDE TRAY COMPONENTS

26

September 12, 2002

Element Cover Tray Assembly

Q000




September 12, 2002

COS-5H COS-5HB

SLIDE TRAY COMPONENTS

Ref. No.

DN B~ W~

[c BN Be)

10
11
12
13
14
15
16
17
18

Element Cover Tray Assembly

Description

Cover, element

Timer, 2 second delay

Timer, 3 minute/10 second delay

Steam control, P2 w/potentiometer

Channel, plastic P2

Sensor, P2

Screw

Control, water level sensing
Standoff

Thermostat, boiler high limit F6
Screw

Relay

Screw

Holder, fuse

Fuse, 20 amp solid state

Fuse, 2 amp time delay
Resistor, timing 180K assembled
Resistor, timing 15K assembled
MOV assembly

N — = W= = KD W~ BN ===

5

N

Part No.
R6660
R5305
R7250
R1443
R1440
R0022
20785
R8153
18268
R2630
R7313
R2792
6271
20442
R7532
R5774
R7433
R7434
R7519



September 12, 2002 28 COS-5H COS-5HB

INSTALL BASE COMPONENTS

()
L e




September 12, 2002 29 COS-5H COS-5HB

INSTALL BASE COMPONENTS

Ref. No. Description Qty. Part No.

1 Fitting, male 3/4” 1 R7749
2 Pressure regulator 1 R1035
3 Hose, water inlet 1 R9853
4 Fitting, liquid tight cord 3 R7815
5 Box, electrical 1 R7819

Cover, electrical box 1 R7817
6 Terminal block 1 R5281



September 12, 2002 30 COS-5H COS-5HB

REAR VIEW
T

Plumbing and Venting Components

(N BN NG I N B N NG R N

(NN I N R N BN
NN
i




September 12, 2002

31

REAR VIEW

Plumbing and Venting Components

Ref. No. Description

AW N -

— O 0 3 O\ W

Body back

Cover, motor

Flue assy, steam

Diverter, steam

Drain assy, copper, long

Drain assy, coppet, short

Hose, blk drain assy 1 ID (per foot)
Clamps, hose

Tee, 3/4” copper

Elbow, 90 degree, 3/4” copper

Pipe, 3/4” copper, 35.38” long

Pipe, 3/4” copper, 9.64” long
Collector assy, water

Steam/over pressure assy, P2

Hose, blk over pressure assy .88 ID(per foot)
Clamps, hose

5

N e e = N T N T N T S T e e e O W P S =y

COS-5H COS-5HB

Part No.

R7294
R7595
R8277
R8276
R7844
R8145
R8280
R0254
R7846
R7845
R8&143
R8144
R8278
R7048
R8284
R0254



September 12, 2002

-+

32

COS-5H COS-5HB

ropRr OVEN SECTION

-+

i “ A
TIMER-54
RE
040
AN
31
CONTROL L
— N
o ot
il
il ON/OFF
JHITCH J3-4 J3-8
DPTIONAL HEAT PRUBE CONTAOL |09
. \u/ q Ja-1 %1 T % J3-12
DON“T STEAM ~H2 RETUAN
)
RN Ot COOLING FAN 2) STEAM SOLENOID
N
POVER ON
7 H4
21
AN
24 MDDE SWITCH-51 ] ]W
. ETEAMJW j
0D ] »
F3 Fr | o HOTAIR PROBE M
DOOR GWITCH
050 3153 019 DDME]] e
i Jg-2 &£ &0 Ja-5 o—
] ] a=z: 1 [5)
! - o HOT AIR T00 HOT
JE2IK 25 54| DOWN_ THERMOSTAT FOR STEAN
L HDTAIR . THERMOSTAT
5pARE { 39-5 € % i Ds CLOSES AT 230"
| sTEAM Eai
5PARE<J9—7< i DD DD J9-19 a
SPARE<J9—8< I 15/50 LoYB] 0= P
K CovBIL 0,0
SPARE <JE| 9< B 1%]/?5 4 Iy 19-22 13-4
3PARE {J9-12 Re i
< < L oo STEM J3-6 i J3-5
5PARE<J9—M< 00
SPARE<J9—15<
EPARE<JH*WE< ﬂ
o STEAM
0
COMB1
o 3 3-24 J3-10
M MOTOR CENTRIFUGAL
SWITCH
HOT AR
THERMOSTAT m
COM No_ Je1d C/AL—Q J3-7
P o5l
220\ 60 HZ
J3-3

HOT AIR ELEMENTS
10 KN TATAL

CONVECTION
MOTOR

RES7S PART

T OF 3 REV H
+



September 12, 2002 33 COS-5H COS-5HB
+ +

BOTTOM OVEN SECTION

J9-20
Jg9-11 J
00 i Jg-11
TIMER-S4 VAL
RE
040 e =
A QD
J4-1
CONTROL
— e S
o1 Jol N
il
il ON/OFF
FhITCH J3-4 s
DPTIDNAL MEAT PROBE CONTROL | D€
7 \U/HZN Ja-1 T £ i J4-12
DON"T ﬁTEAMi > nerunn
o AR s COOLING FAN 72 STEAM SOLENOID
N
. POVER ON (O
21
AN
MDDE 5H]TLH-51
[os ETEAMJW | j
0D ] 35
F3 Fr | o HOTAIR b PROBE N
DOOR SWITCH
0up 3153 01 DDMB]]
i Jg-2 &0 B Ja-5 e
j j a2 W o2
I - . HOT AIR 100 HoT
S 2%’/‘54 DOWN — THERMOSTAT FOR STEAN
b 5o HOTAIR RE THERMOSTAT ,
spare (3o-3 < N5 - CLOSES AT 230
| sTEAM 3 54
5PARE<J9—7< i DD DD J9-19 a
seare (oo < oo LB g oo o
19 2 COMBIL a,,0
SPARE <JE|*E|< i 1g/?ﬁ o } } J3-22 44
JPARE <J9-12 RE i
12 g STEAM e . e
spare (9314 00

gpare (38-15¢
SPARE <JEI*WE< ﬁ

o STEAM
0
COMB1
oo ® 3-24 J4-10
17 18
A MOTOR CENTRIFUGAL
SWITCH
HOT ALR
THERMOSTAT m
COM, | NO C/
G o ‘m“—o Ja-7
= o5l

220V 60 HZ

J4-3

HOT AIR ELEMENTS
10 KN TATAL

CONVECTION
NOTOR

RBS7S PART 2 DF 3 REV H



DCPIEmMocer 142, ZUUL 34 CUd-OH  CUD-OHB

+ +

44DV BO HZ
BASE SECTION
L T 1
K2A
HOT AR CONTACTOR TERMINAL BLDCK | T | D | 5
J1-4
T L Fo6 T
-5 & — U
12| L2 F27 )
J1-B 4 I QS i
13| 13 F28 )
J1-7 — Qo 1
J1-8 \; 20 AMP FUSES
Ji-g PKZM-A K1 -A
MOTOR PROTECTOR ~ MDTDR CONTACTOR
J1-1 -0 )
L1 L1
J1-2 0 a
J1-3 O L2 o L2 :]
13 13
J3-8
J3-10 (J
BOILER HIGH LIMIT BOILER HIGH LIMIT
THERMOSTAT THERNOSTAT LEVEL CONTROL
P24 RI ﬁ F5-1 FE-2 BOARD
0,y 1 12 1M 02 L1 L2
J3-5 € i = —1G 5
Fis IR
93-4 %{){5 OPENS AT 275°F  OPENS AT 275°F FILL SOLENOID
0
A I T @
—_— R2
i NO—LD TIMING MODULE
P — VA [ 180 SECONDS CLOSED
15 SECONDS OPEN
B é i QUENCH SQLENCLD ) /1IN S00
b 0
J3-6 % HfJ 1ol
K1-# BDILER
MOTOR CONTACTOR PROBES OFF EEK
STEAM
J31 h 0oy CONTACTORS
Al A2
K2-A
HOT AR CONTACTOR
Al A2
J3-7 D—<>‘O
2 AP Fl6 | AP FIS
J3-9 ﬁ 5L0V BLOV SLOV BLOV THQ K
J4-8 —&—q S0 Qb
J= 220 H 440 v j j j }
J3-12 4 — 0 b
1 AMP F14
I 150VA TAANSFORMER ] SLAOW BLOW 1 1
J4-12 & 4
J4-8

2 SEC DELAY TDR-I
p2-B

Ja-5 oﬂ—{ }—S i i | @ .

3TEAM ELEMENTS STEAM CONTACTOR
/1IN 24 KN TOTAL M
m L1 F29

B I b
J4-4 @Oﬂ 1 i AKW T2 . L2 w Fa J
AL Y}B v —— | /o )
5 < I QUENCH BOLENOTD {1 = QS e
B 0 m 20 AMP FUSES
Jag ) 4 -
K-8 CF-1 Al

MOTDR CONTALTOR @
J4-1 O—Q—D
N A2
K2-B K3-2
HOT ALR CONTACTOR T % KW iy STEAM CONTACTOR

J4-7 % CF-2 l Ll F11
Al A2 | | QS b j i
T2 L2 F12
J4-10 3 | QSO
PKIN-A Ki1-A s L m3 A
MDTDR PRDTECTOR MDTDR CONTACTOR H m
20 AMP FUSES
J2- = 0
LI L1
Jo-2 o0 0 i
L2 L2
J2-3 O i
oo L3 L3
T L1 F23
24 <9 ) v
n e FMU
J2-5 o
‘ T3 b L3 Fo5
J2-6 L { Uil
32-7 J 20 AMP FUSES

K28

28 HOT ALR
-9 ﬁ CONTACTOR RB5S75 PART 3 0OF 3 REV H

+ +




